SETTLEMENT AGREEMENT AND MUTUAL RELEASE
ADMINISTRATIVE CIVIL LIABILITY

COMPLAINT NO. R2-2008-0070

THIS SETTLEMENT AGREEMENT AND MUTUAL RELEASE -
ADMINISTRATIVE CIVIL LIABILITY COMPLAINT NO. R9-2008-0070
(“Agreement”) is made by and between Sewerage Agency of Southern Marin
(“SASM”) and the Prosecution Team (“Prosecution Team”) of the Regional Water
Quality Control Board, San Francisco Bay (“Regional Water Board”) (collectively,
the “Parties”) and effective as of the last date of the signing Parties, with
reference to the following facts:

RECITALS:

A. On or about August 11, 2008, the Assistant Executive Officer of the Regional
Water Board issued Administrative Civil Liability Complaint No. R8-2008-0070
[...]
The parties to this proceeding are the Regional Water Quality Control Board,
San Francisco Region’s (“Regional Water Board”) Prosecution Team and
SASM.

The Regional Water Board has been presented with a proposed settlement of the
claims alleged in the Complaint that has been developed during negotiations
between SASM and the Prosecution Team. The Settlement Agreement is
attached hereto as Attachment A. The proposed Settlement represents a
mutually agreed-upon resolution of the Prosecution Team’s claims through the
payment of an administrative civil liability in the amount of $1,600,000 comprised
of a cash payment to the State Water Resources Control Board (“State Water
Board”) Cleanup and Abatement Account in the amount of $800,000 and
additional payments in the sum of $800,000 to support the Supplemental
Environmental Programs (SEPs) set forth in Attachment B. SASM and the
Prosecution Team recommend that the Regional Water Board issue this Order to
effectuate their proposed Settlement. Having provided public notice of the
proposed settlement and not less than thirty (30) days for public comment, the
Regional Water Board finds that:

1. The Settlement is in the public interest and the proposed SEPs
substantially comply with all essential requirements as set forth in the
State Water Board’'s Enforcement Policy for SEPs.



Tentative ACL : 2
Order No. R2-2009-00xx

In accepting the proposed Settlement the Regional Water Board has
considered each of the factors prescribed in California Water Code
§13385(e). The Regional Water Board’s consideration of these factors is
based upon information obtained by the Regional Water Board in
investigating the Claims or otherwise provided to the Regional Water
Board, including the information presented at the noticed hearing of this
matter. In addition to these factors, the administrative civil liability recovers
the costs incurred by the staff of the Regional Water Board in evaluating
the Claims and preparing the Complaint and related documents.

A notice of the Settlement and Assessment of civil liability was published
on the Regional Water Board’s website notifying the public of a 30-day
review period and soliciting public comments on the terms of the
settlement. The proposed settlement supports the total assessment of
administrative civil liability in the amount of $1,600,000 for the Claims and
is in the public interest. This Order provides for the full and final resolution
of each of the Claims.

Issuance of this Order is exempt from the provisions of the California
Environmental Quality Act (Public Resources Code Section 21000 et seq.)
in accordance with section 15321, Chapter 3, Title 14, California Code of
Regulations.

IT IS HEREBY ORDERED that:

1.

Administrative civil liability under California Water Code Section13385(c) is
imposed upon SASM in the amount of $1,600,000 consisting of a payment
of $800,000 to the Cleanup and Abatement Account and implementation
of the proposed SEPs valued at $800,000.

The SEPs that are supported by contributions from this order are:
a. $200,000 to the Richardson Bay Aramburu Island Project; and
b. $600,000 to the Private Lateral Replacement Program.

Details regarding each SEP and implementation requirements and time
schedules following implementation are set forth in Attachment B.

Thirty (30) days following adoption of this Order by the Regional Water
Board or approval by the Executive Officer under his delegated authority,
SASM shall pay the sum of $800,000 to the State Water Resources
Control Board, Cleanup and Abatement Account in accordance with the
schedule contained in the Settlement Agreement. Thirty (30) days from
adoption of this Order by the Regional Water Board or approval by the
Executive Officer under his delegated authority, SASM shall commence



Tentative ACL 3
Order No. R2-2009-00xx

implementation of the proposed SEP. These activities shall be suspended
during the time in which any review is sought by any third party under
Water Code Sections 13320 or 13330.

4. The Executive Officer is authorized to refer this matter to the Office of the
Attorney General for enforcement if SASM fails to comply with paragraphs
1, 2and 3.

5. Fulfilment of SASM’s obligations under this Order constitutes full and final

satisfaction of any and all liability for each Claim in the Complaint and for
the discharges set forth in Attachment C.

I, Bruce H. Wolfe, Executive Officer, do hereby certify the foregoing is a full, true,
and correct copy of an order imposing civil liability assessed by the California
Regional Water Quality Control Board, San Francisco Region, on March :
2009.

TENTATIVE
Bruce H. Wolfe
Executive Officer




EXHIBIT “B”



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD

SAN FRANCISCO BAY REGION

IN THE MATTER OF:

SEWERAGE AGENCY OF
SOUTHERN MARIN
WASTEWATER TREATMENT PLANT
450 Sycamore St.
Mill Valley, CA

COMPLAINT NO. R2-2008-0070
: FOR
ADMINISTRATIVE CIVIL LIABILITY
August 11, 2008

R N

b’ o S

THE SEWERAGE AGENCY OF SOUTHERN MARIN IS GIVEN NOTICE THAT:

1. The Sewerage Agency of Southern Marin (SASM) is alleged to have
violated provisions of law for which the California Regional Water Quality Control
Board, San Francisco Bay Region (Regional Water Board), may impose civil
liability under 13385 of the California Water Code.

2. SASM operates the Wastewater Treatment Plant (WWTP) located at 450
Sycamore Street, Mill valley, CA. The WWTP and associated wastewater
collection system operates under Order No. R2-2007-0056 (NPDES Permit No.
CA00337711). The collection system is also subject to State Water Resources
Control Board (State Water Board) Order No. 2006-0003. This Complaint is
issued to address alleged violations of the Water Code during January 2008.

3. Unless waived, a hearing on this complaint will be held before the Water
Board on October 8, 2008, at 1515 Clay Street in the Auditorium, Oakland,
California. You or your representative will have an opportunity to be heard and to
contest the allegations in this complaint and the imposition of the civil liability. An
agenda for the meeting will be provided to you not less than 10 days before the
hearing date. The deadline to submit all evidence or comments concerning this
complaint is September 10, 2008.

ALLEGATIONS

1. SASM is composed of six member agencies who operate under a
“Restated Joint Exercise of Powers Agreement”, last revised January 27, 2000.
The WWTP treats domestic wastewater from the six member agencies: City of
Mill Valley, Almonte Sanitary District, Alto Sanitary District, Homestead Valley
Sanitary District, Richardson Bay Sanitary District, and the Kay Park Area of
Tamalpais Community Services District. The present service area population is
approximately 28,000. The member agencies finance the operation and

1 Complaint No. R2-2008-0070



maintenance of the WWTP in proportion to the number of Equivalent Dwelling
Units (EDUs) in the service area. An EDU is equal to 200 gallons per day. Each
member agency’s estimated share is listed in the Restated Joint Exercise of
Powers Agreement. This agreement also stipulates that each agency is
responsible for the operation and maintenance of its own collection system.

2. As more fully described below, during the month of January 2008, two
discharge events occurred at the WWTP that constitute NPDES Permit and
Water Code violations. First, on January 25, SASM bypassed 2.45 million
gallons (MG) of screened untreated sewage influent to equalization ponds, which
then discharged to Pickleweed Inlet, which is connected to Richardson Bay at the
North end of San Francisco Bay. Second, on January 31. SASM bypassed
962,000 gallons of treated but undisinfected wastewater to Pickleweed Inlet.

This discharge occurred as a result of understaffing and inadequate equipment
maintenance.

3, The SASM WWTP is a secondary treatment facility designed for an
Average Dry Weather Flow (ADWF) of 2.9 million gallons per day (MGD). This
capacity was re-rated in 1988 to 3.6 MGD, which is the current permitted ADWF
capacity. The design Peak Wet Weather Flow (PWWF) or maximum 24-hour
average is listed in the Operation and Maintenance (O & M) Manual as 24.7
MGD. This is the maximum flow that the secondary treatment system can
theoretically handle over a 24-hour period. The design peak hour flow is listed as
32.7 MGD.

4. The permitted effluent outfall is also rated at 32.7 MGD. The outfall
terminates about 840 feet offshore in Raccoon Strait of Central San Francisco
Bay at an outfall 84-foot in depth below mean sea level. However, SASM shares
this outfall with another WWTP (operated by Marin County Sanitary District No.
5). According to a March 7, 1983, agreement between the two agencies,
SASM’s share of the outfall capacity is limited to a maximum flow of 24.7 MGD.
This is also SASM’s effluent pumping capacity when all six effluent pumps are in
operation. The practical consequence of this arrangement is that sustained flows
above 25 MGD are likely to result in overflow and flooding of the SASM WWTP.
The actual volume of flow that SASM can transport through this outfall may also
be affected by tides and the gravity effluent flow from Sanitary District No. 5.

5. The treatment process consists of screening facilities, grit removal,
primary sedimentation clarifiers, biological treatment using trickling filters,
secondary clarification, chlorination, and dechlorination. Chlorine contact time
occurs in the six-mile effluent force main line, and dechlorination occurs prior to
entrance into the outfall by Marin County Sanitary District No. 5. The final
effluent is combined with treated, disinfected, and dechlorinated effluent from
Marin County Sanitary District No. 5 and discharged through the same outfall.

2 Complaint No. R2-2008-0070



6. The actual average dry weather flows between 2002 and 2005 were in the
range of 2.2 — 2.6 MGD. The City of Mill Valley and Richardson Bay Sanitary
District are the two largest member agencies contributing 51% and 32% of the
total flow, respectively.

7. Wet weather conditions can cause the influent flow to exceed 24.7 MGD
or the design capacity of the biological treatment processes. Influent flows
exceeding 24.7 MGD are diverted after screening to two earthen unlined
equalization ponds with a combined capacity of 1.74 MG. ' Above 24.7 MGD, two
dedicated influent pumps can pump the excess flow to the equalization ponds at
a maximum combined flow rate of about 12 MGD. SASM’s practice calls for the
diverted flow to be returned back to the headworks for full treatment after the
high influent flows subside. However, at the rate of 12 MGD, the two ponds
would predictably exceed capacity at just under four hours time and begin to
overflow.

8. Two equalization ponds are located on the WWTP premises and feature
an overflow pipe which leads directly to Pickleweed Inlet. Any discharges from
this pipe are not authorized by the NPDES permit. If it discharges, the pipe
would convey raw sewage that has been screened and diluted into Pickleweed
Inlet. This would be expected to occur when the flows exceed the plant’s
hydraulic capacity. The pipe is merely a physical remnant of the replaced
treatment facility. The existing SASM WWTP was upgraded in 1986 and a new
discharge outfall was authorized as noted in Allegation 4, above. Since
discharges from the pipe are not authorized under the NPDES permit, any such
discharges are a violation of the permit.

9. The WWTP is currently staffed by three operators and one Laboratory
Director/Analyst. Stephen Danehy serves dual roles of General Manager and
Chief Plant Operator. At one time, the WWTP had a General Manager separate
from the Chief Plant Operator and it also had a Clerical Assistant. Mr. Danehy
reports that he currently spends most of his time on managerial and clerical
duties, leaving him little time to focus on operational needs of the WWTP. An
organizational chart for SASM’s Operations Department in 1996 shows that it
had at least four more positions than it has now. The reduction in staff has
occurred despite the fact that the WWTP’s capacity needs have remained the
same, but the need for maintenance and repairs has increased. Formerly, SASM
had a separate Chief Plant Operator and a separate Lead Maintenance
Mechanic. Both positions have been eliminated or combined with other
positions. The maintenance department currently consists of a Maintenance
Supervisor and two maintenance mechanics, a mechanic’s aide and a painter.
The Maintenance Supervisor, Mike Aries, reports that he had more staff in the
past, and that the department is understaffed. As a result of understaffing, as of

' The NPDES Permit recites that the capacity of the ponds is 2.21 MG. However, SASM has recently
reported that the capacity was recently measured by a consultant and that a more reliable capacity figure is
1.74 MG.

3 Complaint No. R2-2008-0070



February 2008, a review of work orders showed that there were 50 open work
orders, some dating back to 2005. While most dealt with non-operating repairs,
such as rusting equipment, there were several open work orders dealing with
critical pieces of equipment that involved plant operations, such as a work order
for a defective microswitch associated with the wet well controller and a broken
hypochlorite line that feeds the disinfectant to the final effluent. '

10.

JANUARY 25, 2008, DISCHARGE

a. On Friday, January 25, 2008, a winter storm struck Marin County.
According to SASM’s January 2008 Self-Monitoring Report, the peak
influent flow for that day was about 44 MGD. This is 19.3 MGD in excess
of the plant’s influent flow capacity. SASM reported to the Regional Water
Board that the average and peak daily flows on January 25 were 11.62
and 44 MGD, respectively.

b. Flow charts indicate that the influent flow peaked at about 44 MGD
between 2 p.m. and 3 p.m. and remained at a sustained flow rate of about
30 MGD between 3 p.m. and midnight. As a result of this overwhelming
volume of influent, SASM reported the equalization ponds started
overflowing into the Pickleweed Inlet of Richardson Bay at about 6 p.m,
which corresponds to the predictable overflow point based on maximum
pumping capacity for a period of just under four hours as noted in
Allegation 7, above.

C. From 6 p.m. to midnight on January 25, approximately 2.45 MGD of
screened, but untreated sewage overflowed to Pickleweed Inlet. Flow
charts indicate that, during that period of time, effluent pumps were
discharging at a rate of about 23 MGD and continued to discharge at that
rate until about 5 a.m. the following morning. Mr. Danehy’s report dated
February 14, 2008, states that five of the six effluent pumps were in
service during that time. The sole operator on duty during the day shift
was the General Manager. The next two shifts were staffed by operators
John Ehni and Roger Paskett, respectively.

d. SASM asserts the bypass complied with “the approved Operation
and Maintenance plan” for the facility.

e. After the emergency ponds started overflowing at about 6 p.m. the
operator on duty (John Ehni) was apparently under the impression that a
blend of primary and secondary effluent was discharged through the
effluent outfall. He set up a composite sampler at about 7:30 p.m. and
also collected grab samples. However, according to the laboratory
director these samples were not collected at the appropriate location and
most of them were not analyzed (although they were reportedly preserved
and stored for a time). Subsequently, SASM determined that, based on its

4 Complaint No. R2-2008-0070



11.

review of recirculation wet well charts that blending did not occur because
the water level in the wet well did not exceed 13 feet.

f. A total coliform test performed on one grab sample resulted in 130
Most Probable Number (MPN)/100 mi, which was within the permit limit.
However, this sample was taken at the normal designated effluent
sampling point, Air Relief Valve #1, at 9:40 p.m. For that reason, the